TEST REPORT

No. @ 0000000000

QR Code here
Date : 2023-01-03
Page: 10f 5
CUSTOMER NAME: <
Sample Name :  COMPOSTABLE BAG
Product Spedification : 38cmX48cmX12cm, 80GSM
Manufacturer ! < ——
Buyer :  Intemational Organization for Migration
Other Information T POEEEERG4

Above information and sample(s) was/were submitted and confirmed by the dient. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by dient.

Date of Receipt o 20221218
Testing Start Date o 2022-12-18
Testing End Date © 2023-01-03
Test result(s) © For further details, please refer to the folowing page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd Ningbo Branch.
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TEST REPOR
No. : NN
Date : 2023-01-03

Page: 20of 5
Summary of Results:
No. Test ltem Test Method Result GConclusion
1 Mass per unit area Refer to ISO 9864:2005 82g/m? [
2 Composition Analysis FTIR, PGC-MS, DSC and TGA See result I
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
I+ Not Apply to the judgment.

Original Sample Photo:




TEST REPOR

No. : i

Date : 2023-01-03
Page: 40of 5§

2. Test ltem: Composition Analysis
Sample Description: White fabric
Test Method:
Fourier Transform Infrared Spectrometer (FTIR)
Pyrolysis-Gas Chromatography Mass Spectrometry (PGC-MS)
Differential Scanning Calorimeter (DSC)
Thermogravimetric Analyzer (TGA)

Test Result:
No. Compaesition Content, Wt%
1 Polylactic acid (PLA) =99
Note:
1. W% - weight percent.
2. Quantitative data is for reference only,
Fig.1: FTIR spectrum of original sample
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